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Recommended

Model No | Position No| Material No Description QTY Remarks . Serial No
order ratio
DX89 1 60042716 |Self Tapping Screw ST4.2X16 4
DX89 2 50042260 |Rear Cover 1
DX89 3 50042275 |Soft Start 1 3%
DX89 4 50000909 [ Magnetic ring 1
DX89 5 50048431 Bearing Sleeve 1
DX89 6 60051997 [|Ball Bearing 629-2RS 1 3%
DX89 { 60042722 |Bushing 1
DX89 8 50043405 |Rotor 1 3%
DX89 9 50004668 | Stator 1 3%
DX89 10 60042725 Self Tapping Screw ST4.2X65 2
DX89 11 50042267 | Self Tapping Screw ST3.3X8 1
DX89 12 50009877 |Bracket 1
DX89 13 60042728 |Screw St4.X90 4
DX89 14 50002681 [Screw 2
DX89 15 50042261 |Housing 1
DX89 16 60042731 |Baffle 1
DX89 17 60042801 | Self Tapping Screw ST4X8 3
DX89 18 60042733 |Bearing Cover 1
DX89 19 60042734 |Bearing 6904/ 1 3%
DX89 20 60042735|Retaining Ring 1
DX89 21 50009916 [ Nut 1
DX89 22 50022725|Collet unit 1 for EU,AE-VDE,RU,AE-BS,BR [3%
DX89 22 50017374 |Collet Unit 1 for UK 3%
DX89 24 50032073 |Screw 2
DX89 25 50003059 Spring washer 2
DX89 26 50042282 Depth Adjustment Knob 1
DX89 27 50042283 |Indicator Ring 1
DX89 28 60044498 |Retaining Ring8 1
DX89 29 50029159 (Washer 2
DX89 30 60042745|Spring Washer 1
DX89 31 60042746 |0-Ring 2.5X11.8 1
DX89 32 60052002 [ Adjustment nut 1
DX89 33 50016191 |Brush holder 2 3%
DX89 34 50014987 |Carbon Brush (pair) 1 3%
DX89 35 50016190 |Brush cover 2 1%
DX89 38 60051998 [ Adjustment Bolt 1
DX89 39 50042263 |Push Button 1
DX89 40 60042755(Spring 1
DX89 41 60052001 |Bolt 1
DX89 42 50043403 |Slot Cover 1
DX89 43 50042280 |Slot insert 1
DX89 45 50042277 |HandleSeat 1
DX89 46 60052007 [ Screw M4*25 4
DX89 48 50046375 |Power Cord 1 for BR 1%
DX89 48 50046483 | Power Cord 1 for RU 1%
DX89 48 50047525 |Power Cord 1 for AR 1%
DX89 48 60042763 |Power Cord 1 for EU,AE-VDE 1%
DX89 48 50042385(Cord & Plug 1 for UK,AE-BS 1%
DX89 49 50042294 | Left/Right Handle Cover 1
DX89 52 60042767 |Self Tapping Screw ST4X13 2
DX89 53 60044243 |Cord clamp 1
DX89 54 60042769 |Self Tapping Screw ST4X20 4
DX89 55 50042288 | Switch 1 3%
DX89 56 50009876 |Inductance stator 2
DX89 Y4 60042772 |Capacitor 1
DX89 60 50042271 |Aluminium Housing 1
DX89 61 60041340 Compression spring 1
DX89 62 50042292 |Lock knob for ruler 1
DX89 63 50042284 |Ruler 1
DX89 64 60042779|Spring Cover 2
DX89 65 60042780 (Spring 2
DX89 66 60042781 |Retaining Ring 1
DX89 67 50042272 |Guide Tube 1
DX89 68 50042287 |Screw ST5X6 1
DX89 69 60042784 |Spring Washer 6 1
DX89 /0 50042268 | Depth frame 1
DX89 71 60042786 | Compression Spring 2
DX89 {2 60042787 | Steel ball 1
DX89 73 50044866 [Press Cover 1
DX89 75 50042286 [Lock button 1 3%
DX89 /6 50042257 [Lock Screw M4*20 4
DX89 77 60042792 |Guide Column 1
DX89 /8 60042793 |Dust Extraction 1 1%
DX89 79 50042104 |Lock button 2
DX89 80 50042295 |Guide plate 1
DX89 31 60042796 | Spring 2
DX89 82 50042291 |Screw M5*14 2
DX89 83 60042798 |Screw 6X12 2
DX89 84 50042264 |Base plate 1 1%
DX89 85 60042800 |Base 1 3%
DX89 86 60042732 |Self Tapping Screw ST4X8 5
DX89 02 50042258 | Guide fence 2
DX89 93 50003045 |Washer 4
DX89 04 50042270|Screw M4*8 4
DX89 05 50042265|Screw M6*10 1
DX89 96 50042274 |Speed adjustment knob 1
DX89 97 50042285|Locating pin 1
DX89 08 50042269 | Cushion Il 1
DX89 99 50042278 | Spanner 1
DX89 100 50042387 |Chuck ¢©6.35 1 for UK 3%
DX89 101 50042386 | Collet changeable sleeve ¢ 9.525| 1 for UK 3%
DX89 102 50009964 [Collet changeable sleeve 1 for EU,AE-VDE,RU,AE-BS 3%
DX89 103 50009962 [Collet changeable sleeve 1 for EU,AE-VDE,RU,AE-BS 3%
DX89 104 50042289 |Guide plate 1
DX89 105 50042293 |Guide Rod 2
DX89 106 50042290 ]| Locking Screw 4
DX89 107 50042279 | Compression Spring 2
DX89 108 50009988 [Calibration plate 1
DX89 109 50009987 | Adjustment knob 1
DX89 110 50042266 | Slide Support 1
DX89 111 50009993 | Bracket 1
DX89 112 60052010 Cushion 1
DX89 116 60045122 | Spring Washer 6 1




